10200 Jacksboro Hwy
Fort Worth, Texas 76135

For Parts or Information
Phone: (817) 237-7700

World Companies Fax: (817) 237-2777

Ace Advantage Monorail WR Hoists

OPERATION MANUAL
&
PARTS LIST

Model. Part No. Cap.
ODADVANTAGE-3S: 8WA-A3-S: 3Ton

OADVANTAGE-5S: 8WA-A5-S: 5Ton
ODADVANTAGE-7S: 8WA-A7-S: 7.5Ton
ODADVANTAGE-10S: 8WA-A10-S: 10Ton




ACE WORLD COMPANIES
SAFETY-IMPORTANT

The use of any hoist and trolley presents some risk of
personal injury or property damage.

That risk is greatly increased if proper instructions and
warnings are not followed. Before using this hoist, each
user should become thoroughly familiar with all warnings,
Instructions and recommendations herein.

THIS SYMBOL POINTS OUT IMPORTANT SAFETY
A INSTRUCTIONS WHICH IF NOT FOLLOWED A
COULD ENDANGER THE PERSONAL SAFETY

AND/OR PROPERTY OF YOURSELF AND OTHERS.
READ AND FOLLOW ALL INSTRUCTIONS IN
THIS MANUAL AND ANY PROVIDED WITH THE
EQUIPMENT BEFORE ATTEMPTING TO
OPERATE YOUR "ACE" ELECTRIC WIRE ROPE
HOIST.




CONTENTS

Safety — IMPOITANT ... et e e e et e e e et et e e e e e e e
o] (21110 (o F TPV
1.2.MAIN HOISE LAYOUL. ..+t et ettt e e et e e e e et e et e e e e ea e
2.MaIN SPECITICATION. ... ettt et e e e e e e e e e e e e

2.1 SPECITICALION. ...t e e et e e e e e
2.2 Mechanical Classification (Grade) and Life..........ooooiii i e e
A TS T (=1 Y0 I 1= T P
B.SATELY RUIES. .. e e e e
A ANSTAIALION. .. .. e e e e e e e
4.1 Unpacking INFOrmation.........c.coo oo e e e e e e e
o] |- Vo
A3 INSTAALION. .. ... e e e e e e
ST 0] 01 11 o] P
6.Maintenance and INSPECLION. ... .. ..ottt e e e e e e e e e e e
B.1 MAINTENANCE. ... ettt e e et e e e e et e e e e
T2 1T 0o £ o
7 I (0] o] 1= o T 1 11 T
A AT LT To T = To = o PP
7.2 Troubleshooting and Remedial ACLION...........c.ooiiiiii i e
AT =l o] oL (=TT oo PP

N o o I 1 R

10. Adjust the air gap as fOHOWS .......c.viriie it e e e e e



1. FOREWORD

This manual contains important information to help you properly install, operate and maintain the
ACE electric wire rope hoist for maximum performance, economy and safety. Please study its
contents thoroughly before putting the electric wire rope hoist into operation. By practicing correct
operation, procedures and by carrying out the preventative maintenance recommendations, you will
be assured of dependable service. In order to help us to supply correct spare parts quickly, please
always specify,

(1) Hoist model

(2) Serial number

(3) Part number, plus the description.

We trust that you will find this " ACE " electric wire rope hoist will give you many years of

satisfactory service.

Should you have any queries, please contact :

World Companies

www.aceworldcompanies.com
10200 Jacksboro Hwy Fort Worth, TX 76135
Phone: 817.237.7700
Fax: 817.237.2777



http://www.aceworldcompanies.com/

63.0°

34.2* 95.7"

8,97

Dl

30.1"

L/
16.9" ﬂ 16.9”

Bla
Specificction

Roted Lood 5 TON
Lift 30 £
Wire Rope #10mm 2PD
Motion Speed

Ft/min
Maih Hoisting 191
TPV 4ie Lihmm%”_ﬁ_mu 2
Flange Wid<h 9" to 13° = e ; T [
Net Weight Approx. 1650 lbs s ADVANTAGE LINE HOIST

T e 5 TON 2 PART DOUBLE

Advantage Monorail Hoist Layout




2. MAIN SPECIFICATIONS

2.1 Specifications
The following specifications are common to all ACE electric wire rope hoists.

Table 2-1 Specifications

Item Detail
Hoist Lift 30 ft
3Ton 49 ft/min, vfd
5Ton 49 ft/min, vfd
Trolley Speed
7.5Ton 52 ft/min, vfd
10Ton 52 ft/min, vfd
3Ton 22 ft/min, vfd
5Ton 19 ft/min, vfd
Hoist Speed
7.5Ton 16 ft/min, vfd
10Ton 16 ft/min, vfd
Working temperature range(°F) 23 to 105 degrees
Protection Hoist IP 40
Electric power supply Three Phase, 460V-110V, 60 Hz
Noise Level (dB) Variable speed hoist 81db
WLL (working load limit) Nominal diameter (mm)
3MT (6600 Ibs) $10 19x7(195kg/mm?)
Wire Rope diameter | 5MT(11000 Ibs) $10 19x7(195kg/mm?)
7.5MT (16500 Ibs) $12  19x7(195kg/mm?)
10MT (22000 Ibs) $14 19x7(195kg/mm?)

Remarks: (1) Contact an authorized ACE dealer for information on using the hoist
outside the working temperature or humidity range.

(2) Intended use: This hoist has been designed for vertically lifting and
lowering load under normal atmospheric conditions of work place.

(3) Noise levels were measured at a distance of 1m horizontally from the
hoists during normal operation.



2.2 Mechanical Classification (Grade) and Life

Safety and life for electric wire rope hoists are guaranteed only when the said equipment is

operated in accordance with the prescribed grade.
ACE electric wire rope hoists have been designed according to FEM

regulations (FEM 9.511).

Details are provided in Table 2-2.

Average daily operating time and total operating time are determined by load distribution.

Table 2-2 Mechanical classification

% operating time
Load spectrum 1

% operating time
Load spectrum 2

% operating time
Load spectrum 3

Load Spectrum Cubic . .
(Load Definitions mean Average da_lly 'I_'otal operating
distribution) value operating time (h) [time (h)
Mechanisms or parts
1 thereof, usually subject to
(light) very small loads and in | k=0.50 2-4 6300
exceptional cases only to
maximum loads.
Mechanisms or parts
2 thereof, usually subject to| 0.50<ks 1.2 3200
(medium) small loads but rather 0.63
often to maximum loads.
Mechanisms or parts
thereof, usually subject to <
3 medium loads but 0.63<k= 0.5-1 1600
(heavy) . 0.80
frequently to maximum '
loads.
Mechanisms or parts
4 thereof, usually subject to| 0.80<ks 0.25-0.5 800
(very heavy) | maximum or almost 1.00 B
maximum loads.
1 0.733 i 1 0.8
0.4 -  0.467 - 0.4 -
il 0.2 :
— |« >« > ¢ — «— >« > < > l«——
010 50 100 0 16.7 333 50 100 0 50 100 *0 90 100

% operating time
Load spectrum 4



2.3 Safety Devices

(1) Motor brake

"DC Electro-Magnetic Brake" is of a unique design in its field. It features

simultaneous motor braking upon removing power even under full load condition.

(2) Mechanical load brake

The mechanical load brake can hold a full capacity load independent of motor brake.

This brake assures that load does not accelerate while being lowered.

(3) Hook and hook latch
The hook is drop - forged from high tensile steel and heat treated for strength and
toughness. The button hook is capable of 360°swivel and fitted with safety latch to
ensure safe lifting.

(4) Limit Switches

Upper and optional lower limit switches are fitted for switching off power

automatically in case of over lifting or over lowering.
(5) Emergency stop device (optional)

This button is used to stop the hoist in an emergency situation. It is a red, mushroom
type button, located in the uppermost position on the pendant. When pressed, power
to the equipment is switched off and the button locks automatically. Turning it to the

right will release the lock and to enable re-starting. (Illust. 1)

6-way + E.S.(EMERGENCY STOP)

OOe00060

4-way + E.S.(EMERGENCY STOP) 2-way + E.S.(EMERGENCY STOP)

:l—i H.@ioxs}j X(-éxi ) ]

Ilust. 1



3. SAFETY RULES

A YT

Do not use the hoist in explosive atmosphere.

A ENEE

The hoist herein is not designed for, and should not be used for,
lifting, supporting, or transporting personnel. Any modifications to
upgrade, re-rate, or otherwise alter the hoist equipment must be
authorized by either the original manufacturer or a qualified
professional engineer.

(1) Only the trained personnel are allowed to operate the hoist.
)

(3) Prior to each lifting operation, it is essential to make sure that:

(a) the correct lifting sling is being used.

(b) the lifting sling is located in the hook as shown below (lllust. 2) and that a safety latch has
been fitted.

(c) the object to be hoisted is well secured for direct lifting (a proper lifting frame or apparatus is
strongly recommended for direct lifting.)

SAFETY LATCH

CCRRECT INCORRECT

Ilust. 2



(4) Firm and steady button operation is required, avoid jogging.
(5) Avoid excessive inching operation.
(6) Always make sure the hoist motor completely stops before reversing.

(7) Always leave the pendant button switch cable and bottom hook vertically static
after completion of operation, never leave them at any position, which may allow

them swing or slip.

(8) Sling must be applied to load evenly and centrally to ensure correct balance. Never

lift any object which is insecure or out of balance.

(9) Never Side load, back load, or tip load a hook. (Illust. 3)

(10) Never wrap around and hook back the wire rope as a sling to lift a load. (Illust. 4)

Ilust. 3 lust. 4

(11)

'\ WARNING

Do not use the Hoist’s wire rope as a welding electrode.

10



(12)

A DXE

Never stand under a raised load (lllust. 5)

Illust. 5

(13) Lifting must always be personally attended, never leave a raised load unattended.
(14) Over-capacity-load lifting is hazardous and should not be undertaken.

(15) Never lift a load when the wire rope is twisted.

(16) Regularly inspect and check the condition of load wire rope. Do not operate with

damaged wire rope.

4. INSTALLATION

4.1 Unpacking Information

After removing the hoist from its packing box, carefully inspect the external condition of the

electrical cables, contactor, gear box and motor casing for damage.

11



4.2 Voltage: 460V-3Phrase-60Hz

A ENOE

If power supply deviates from standard by more than #10%, abnormal

operation or damage to the motor may result. It is imperative to ensure
correct voltage supply before commencing operation.

4.3 Installation

PN\ WARNING

Connection to power supply before installation procedures having
been completed is strictly prohibited.

(1) Prior to installation ,for the Top Running hoist, check dimension “C” & “K” to insure
dimension is compatible to the rail size or the gauge between the rails; for the
monorail hoist-please insure trolley adjustment equal to beam’s width. (Please refer to
illustration 6)

Monorail Hoist Top Running Hoist

Illust. 6

12




(2) Connect power supply to hoist and operate the up push button switch. If the hoist goes
down, release the button, go to power source and change (switch) any two wires. Do

not modify or change any wires in the push button station.

RS T
1.5M CABLE HANGER
CONTAGTOR /
= N
j / ]I L ) FWIRE ROPE
/,' 000 I
ELECTRIC } ’ o
CGNTROL I —3
Box l * OFF
's| TTO
CROUNDING reD
(GREEN) ]x_ v

[a—————BLACK
FHITE

illust. 7

(3) Operation Test

(A) push @ switch button to lower bottom hook until the drum has only 3 wraps
left on the drum.

(B) push @ switch button to check if the rope winds into the drum grooves.

(C) Check the emergency stop device function (if fitted):

While holding down either ® or @ button on the push button switch, push
the emergency stop button. Check that the hook stops when the emergency stop
button is pushed. Also, verify the hoist does not move in response to the push
button switch. Finally, check that the emergency stop device pops out when
turned to the right and that operation can be resumed thereafter. If the
equipment fails to pass either of the above checks, check the wiring and

automatic locking function of the emergency stop device.
(D)Check to insure upper limit stop works properly by raising the lower block to a
point just below engagement. Then carefully jog “UP” into engagement.

When engaged, the “UP” button should be inoperative.

13




5. OPERATION

WARNING

Since dealing with heavy loads may involve unexpected
danger, all of the "SAFETY RULES" (Ref 3.) must be
followed and the operator must be aware of the following
points while using the hoist.

After running test and checks have been completed, the hoist will be ready for normal

operation.

(1) The operator must have a clear and unobstructed view of the entire working area before

operating the hoist.

(2) The operator must check that the entire working area is safe and secure before operating
the hoist.
(3) When using the hoist with a motorized trolley, the operator must take care to prevent

excessive load swinging by careful use of the trolley controls.

A PR

Do not perform maintenance on the hoist while it is carrying a load
except monthly checking for the brake or limit switch.

A PR

Before performing maintenance do not forget to affix tags to the power source
and the push button switch reading: “DANGER”, “EQUIPMENT BEING
REPAIRED”.

14



6. MAINTENANCE AND INSPECTION

repairing a hoist.

J'§ WARNING

Always use the hoist manufacture's recommended parts when

6.1 Maintenance

(1) Check the level of gearbox lubricant after first 500 hours of operation, thereafter every 3 months

and lubricant accordingly.

Note: We recommend using lubricant oil equivalent to 1SO VG460 as table of following

annual inspection.

(2) Always keep the hoist unit dry and never misuse it in a manner likely to reduce its durability.
(3) When it is necessary to keep the unit outdoors, a protective covering should be fitted.

6.2 Inspection

(1) Daily inspection: Before starting daily operation, check the following,

(a) Correct power supply.

(b) "Up", "Down" and "Emergency stop" (where fitted) test runs under no load.

(c) Correct motor performance.
(d) No abnormal or excessive noise.

(e) No malfunction of the bottom hook safety latch.

(F) Proper function of moving/turning parts, limit switches and brake.
(9) The condition of wire rope and winding evenly over the drum.

(h) Wire rope in of the bottom block’s sheave.

(2) Monthly inspection
(a) Wire rope:

a- 1: Any single strand of wire breaking, or stretching of strands more than 10% should

replace wire rope.

a- 2: Any distorted, deform , stretched, or rusting of wire rope should replace wire rope.
a- 3: Wire rope fasteners being deformed or loose should be replaced.

Rope Dia Specified
(rrF:/m)d ' Model Being Used | Construction | Breaking
Load(Ib)
ADVANTAGE-3D
$10  ADVANTAGE-5D 1w 15580
§12  |ADVANTAGE-7D (195kg/mm?) | 22436
$14  |ADVANTAGE-10D 29700

15




(b) Load hook:

Check hook with care. If hook shows crack deformation or wear in excess of 10% of

its original size, it should be replaced (Ref. following table)

A qualified electrician should perform this inspection.

(c) Limit Switches

Capacity

(T)

a

b

d

e

g

Allowable
Stress(lb)

3

57

38

52

38

60

45

7000

5

75

48

68

48

75

56

7000

7.5

85

60

7

60

85

62

7000

o inigcian should perform this inspection.

A TZRNNE

Check correct operation of the limit switches to prevent the drum from over winding.

(3) Annual inspection

y '\ WARNING

(a) Check gearing for any excessive wear or damage.

(b) Replace gearbox lubricant completely.

Oil volume of gearbox

Ton 3 5 7.5
Gear Box NO. uc ubD UEA
U.S. gal 2.64 2.64 6.6
Liter 10 10 25

Gear Oil No : COSMO # W460

NOTE: 1 ( U.S. gal

) = 3.78537 Liter

Recommended oils according to DIN 51354

ISO-VGDIN 51519
viscosity At

Approximate viscosity of
the VG Categories

ARAL

BP

ESSO

MOBIL OIL

16




40°Cmm?/s(cST) | 50°C mm?/s(cST)
Aral Degol BP
BG Energol |Spartan| Mobilgear
VG460 251 460-BMB | GR-XP |EP-460| 634
460 460
ISO-VGDIN 51519|Approximate viscosity of
Viscosity At the VG Categories SHELL |TEXACO I.P. AGIP
40°Cmm?/s(cST) | 50°C mm?/s(cST)
Omala oil| Meropa | Mellana Blasia
VG460 251 460 | 460 | 460 460

(c) Check brake lining and ratchet pawl for emergency braking any wear or damage.

(d) Check operation of pawl spring.

(e) After reassembly of above check, lifting a load several times to ensure good performance

of the hoist before starting duty operation.

7. TROUBLESHOOTING
7.1 Wiring Diagrams

17




100
101
102
103
104
105
106
107
108
109
110
m
12
13
114
15
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137
138
139
140

FROM_460V~30A
BRIDGE CONTROL
o9 Tz s
XMR
4BOVAC
GOOVA MIN. HE1/2.03
T p—*= =HAT/142 120VAC
= ( |
Hx2 —HX2/1.42
3 3/3.143
230VAC
ud 4/3.12
D113
= TROLLEY BRAKE DC RECTIFIER
B 9
o i
3 L
o B84
g =
™~ .l
= sits >t
E| 166 »
+
0
HCB TROULEY 8 ,
L R/L1 T-ASD u/m L o ! TROLLEY WOTOR
iz i Ll & I3
o /.2 w2 — MY i
L= S - 3 . I£) S5 M
7D4003-S1 T3
EE]
I
PA
2 G/E PE ——
N e +
o Y o
2o N 230 OHMS, 100 WATTS
S om TR
= T-DBR
TR 0E4003-CT
'
g8 3
2L s SHORT CIRCUIT CURRENT 5 KA rms SYMMETRICAL, 480V MAXIMUM
= &
g = d

141
142
143
144
145
146
147
148
149
150
151
152
153
154
155
156
157
158
159
160
161
162
163
164
165
166
167
168
169
170
1
172
173
174
175
176
177
178
179
180
181

Hx1

K_xmA_.nm
§5ﬂ m_.eaz -
xaT =
_._Ir_ iz
TR
x2T
TROLLEY GANG SET AUS=4
T-ASD 2-STEP VARIABLE
TL/2.05 = n aF K2 FORWARD
F111=77 {F+HOLD)
R
TR/2.07 R REVERSE
F112=78 {R+HOLD)
T2 i@
T2/2.08 no 4 ACCELERATE
= F113=41 (UP)
@iz AUX. INPUT
F114=0 (UNASSIGNED}
a3 AR, INPUT
F115=0 (UNASSIGNED)
@ s AUX. INPUT
F116=0 (UNASSIGNED)
@5 AUX. INPUT
M«_ F117=0 (UNASSIGNED)
o,
6 AUX. INPUT
F118=0 (UNASSIGNED)
125
.Wa»._wﬂ TROLLEY BRAKE
TBC
[ Tac . Y -
Y TaC Al Nt AZ Hx2| [JF]ue]re]ue
2 BUKE| FI32=14 (RUN) %
|z,|m
125
o
-3
x
HX2/3.42
10200 JACKSHORG HICHWAY ™
FORT WORTH, TX 76115 7
PH:  B17=237=7700 -
FAX: BIF-237-2777
] WE | mm | e | PR RN | oG CUSTONER ADVANTAGE TROLLEY—HOIST CONTROL
iﬂ“ﬂ”ﬁ!ﬂ!aﬁ.ﬂﬂ?!&.ﬂﬂﬂdﬁ”ﬁ@ﬂi“ﬂn CHIm (%4 9/15/08 ESCRPIN 3-TON, 5HP, 460V
PPN CONTHAED THEREES WL BE ST ACVERSELY ) ACE-TRONES LT2. AL AWINT RS-TH A AEEIRVEDL WD PN BEAHDDE DRARNG mm)xOumuuml_uzlmo_S 1 ® 5




20
2. | el s e
203
204
205
206
207
208
209
210
21
212
213
214
215
216
27
218 "
HY: e
220
x|
222
223
224
225
226
227
228
229
230
23
232
233
234
235
236
237
238

3
]

_ 2k TL/1.48

=TR/1.50

W, ———— N
—_————i——

-T2/1.52

= HU/3.45

ol |-e

_ o HD/3.47

HD

_ = =H2/3.48

| 10200 ACKSEORD HIGHRAY ™
FORT WORTH, TX 76135
239 i 417257 00 AGE « TRONICS
PR 172372777

240 =] CESCRPIEN

| e | MR RN | o0 CUSTINER ADVANTAGE TROLLEY—HOIST CONTROL
™

DATL.
241 3 ISCAAN 5 T FRCPTTY O JCT-TONCY (D, M40 1 ST TO U LM WY T DOMOY MCLOn | CIECATD BATT 9/13/08 ESRTION 3-TON, 5HP, 460V

o S MERELS L L AR T AL TR U L AR i e SRR ATRND L) BEAHDDE DRANG | mm):aom.omlizlxii 2 ® 5




300
E
302
303
304
305
308
307
308
309
310
m
312
33
314
35
36
H7
318
319
320
&y
322
323
324
325
326
327
328
329
330
33
33
333
334
335
336
3357
338
339
340

o w w
55 X
- o
= m
TN3RI
230VAC HOIST e il
H DG RECTIFIER
47102 b Ac 4 VBl
" 11
LTAREY = siks
o sihs A P -
ol 368
-3 h!lﬁ- ™
g ?

CB3CE HosT

o/, HLL./12 "/ H-ASD u/m HI1 /12 L it HOST MOTOR

+ 4 H2 /12 . w2 W2 /12 T, (0) e

(F]

A HL3 /12 HT3 /12 n

% Hw T3 pagos-st1 W3 (iE]

]

]

230 O=M
760 WaTT
HR1
I H-0BR
HR2 DB4003-CT
s ]
MECHAN/CAL LOADBRAKE

341
342
3
344
345
346
347
8
9
350
351
352
353
354
355
356
357
358
359
360
361
362
363
364
385
366
367
368
369
370
3
372
373
374
375
376
3
578
379
380
381

HX1£1.76 HX2/1.76
q g
b4
HOLST T| GANG_SET AUS=4
L/s LS HOIST TR H-ASD 2=STER VARIABLE
HU/2.04 H = Dot : Y r  xeg—e—— FORWARD
i <7 -
L " 2 Ll HXZ £111=77 (F+HoLD)
L/s
T LSD [
HD/2.16 = Ho oy 0 o5 R REVERSE
F112=78 (R+HOLD)
H2 s
~ H2,/2.18 m noa ACCELERATE
= - Fli3=41 (UF)
i
2
@iz AUX. INPUT
F114m0 (UNASSIGNED)
OPTIONAL
r F616~TORGUE. CURRENT % x 115%) Bis AUX. INPUT
| wr  FB18=1 SECONDS I F115=0 (UNASSIGNED)
| HoAS FE18=15% HYSIERESIS I
| ST — 85 am "
| H—ASD — ry e HOLDING OF OUT
F116=62 (HDRY)
“ ._.lu 2 358 @C 1| FI30a12 (ONER TORCE PROTECTION) _
B
} ¢ omz| Fares N— L s uP STOP
| a | Fl17m14
i i B
| L b DOWN STOP
I on: THE sionaL INPUT To R 5 OFF _ o F118=15
| oFF: THE sionaL mPUT T R IS ON _ F520=3
| | (ENABLE "STOF LIMITS)
T |
e I TV g S R I 3
HoST
HOIST BRAKE
H=ASD e
[ HBC g
® _.lf ' HEC AL S A2
s © ERAE| Flazend (aus)
B
328
10200 ACKSEORD HICHRAT ™
FORT WORTH, Tx 76135
. a7z AGE - TRONITES
FAX: BI17-237-2777
= TS T w e | M RN | oomi CUSTMER ADVANTAGE TROLLEY—HOIST CONTROL
PRI B et AR H TGS . A8 8 LD B, SRS W he S v | D W aflae | e ST 00 A AN
i COreS TR L 2 A (g S — P BEMAODE | e | BEAHOOG - OS-PN-RO[mz 3 @ 5




Device ID[Qty| Part No. Description Ref.
D113 1 [8PC593-00 [DC RECTIFIER, (HOIST BRAKE) 1.16
D310 1 |8PC144-00 |DC RECTIFIER, (TROLLEY BRAKE) 3N
ENCL 1 [8PC008-00 [ENCLOSURE, 25"X25"X9"
H-ASD 1 7D0025-00 120v Interface Card _—
H-ASD 1 7D4005-S1 [VFD,Ace Ts11,5Hp 460V 9.5A 3.28
HBC 1 [8PC103-00 [CONTACTOR, 3POLE, INO/INC AUX. [3.68
HCB 1 |8PC008-00 |[CIRCUIT BREAKER 16A 1.25
H-DBR 1 |700874-OP  |Resistor, Db4003-Ct,Not Enclosed 3.33
T-ASD 1 7D0025-00 120v Interface Card 1.25
T-ASD 1 7D4003-S1 |VFDACE TS11,460V,3HP,5.5A 1.25
TBC 1 [8PC103-00 [CONTACTOR, 3POLE, INO/INC AUX. [1.66
TCB 1 |8PC008-00 |[CIRCUIT BREAKER BA 3.28
T-DBR 1__[700874-OP _[Resistor, Db4003-Ct, Not Enclosed 1.33
TN3R1 1 4PC166-00 |VARISTOR N E
TN3R2 1 8PC166-00 |VARISTOR 3.13
XMR 1 [8PCOO11 TRANSFORMER, 460V, 600VA 1.07
XMR 1 FUSE, 3A, GGC 1.07
XMR 1 FUSE, A, GGC 1.08 ] H TB
1Ca | weE
TERMINALS
HOIST ENCLOSURE
TERMINALS
[ |
— 0 [9N] — [ 0d
= b 2% =
o[e S ol® ot
EEEE e [l[Of EEEEEE
2@ ? 0|2 @
— [T (98] — 0l
=l = EE =
L] L] [
Ry o ; L
g g g g g Eg e
7 e = Hm wm
& iz g E E
: ;B m ¢ s &
8
10200 JACKSEORTD HIGHIAY ™
FORT WORTM, TX 76135
o gr7-23 700, S\mu% - %
= e = e | e RN | oo CUSTDMER ADVANTAGE TROLLEY—HOIST CONTROL
R s PR SRS & TG 1. W83 D B ST e e oo T | oA e yiae | ey 10N, S A
BN A e ek g gl e — BN BEAHDDE oG mm.»:uom.ounvznxn_zn 4 ® 5




o

L

Wl

800HV3E

PO | MY A e | DAY

5 & 5§ oW | OH=Nd=50 - BO0HVIE  § e

ADS¥ 'gHE NOL-€

TOULNDD LSIGH-AITICHL OVINVADY Enism

::rifr:]

1™

P




7.2 Troubleshooting and Remedial action

breaker

(3) Broken/disconnected
power or control circuit
wire

(4) Low supply voltage

rotate
(6) Emergency stop button

(7) Faulty contactor

(2) Blown control circuit fuse

(5) Motor hums but does not

release pushed (if fitted)

SITUATION CAUSE REMEDY
Hoist will not (1) Blown power fuse or Check supply requirements and refuse/reset breaker
operate tripped power circuit to meet requirements

Check fuse for correct rating and replace
Locate and repair/reconnect

Check if 10% reduction in voltage, have mains
supply checked
Check phases to motor - insulate and repair

Check the cause as necessary

Operate manually if hoist runs then control
circuit/coil is faulty - locate fault and repair. If hoist
does not run then check main supply. If input
supply is correct but there is a faulty output supply
then replace the contactor

Hoist will not stop

Welded contacts in contactor

Replace contactor

Brake slips Abrasion of motor brake

Replace

Abnormal sound (1) Wire rope dry

on the hoist (2) Twisting & bending of wire
operation. rope due to frequently side
pull.
(3) Worn or deteriorated oil
packing

Lubricate
Replace new wire rope.

Replace new wire rope.

Electric shock (1) Poor ground connection

(2) Accumulated foreign

parts

matter/ moisture on electrical

Provide correct ground connection
Remove foreign matter/dry electrical parts

Oil leak (1) No oil plug

(2) Loose fitting of oil plug
(3) No plug packing

(4) Worn or deteriorated oil

packing

Attach the normal oil plug
Fasten the plug tightly
Attach normal packing
Attach the new packing

24




S Wire rope reeving

°/6

2/ 4

25




9.

DRAWINGS AND PARTS LIST

(1)“UC” "UD” TYPE GEAR BOX EXPLOSION DRAWING .......cccoovviieiiiiriinnns 22
(2)“UC” ”"UD” TYPE GEAR BOX BILL OF MATERIAL ......cccoiiiiiiiiiiiece, 23
(3)“UEA” TYPE GEAR BOX EXPLOSION DRAWING ......ccccooiiiiiinieiienieieee 26
(4)“UEA” TYPE GEAR BOX BILL OF MATERIAL ..., 27
(5) MOTOR EXPLOSION DRAWING ......ooiiiiiiiiiieiie e 29
(6) MOTOR BILL OF MATERIAL ..ot 30
(7)BOTTOM BLOCK EXPLOSION DRAWING .......ccoiiiiiiiiieiec e 32
(8)BOTTOM BLOCK BILL OF MATERIAL ..o, 33
(9)MOTORIZED TROLLEY EXPLOSION DRAWING ......ccccooeiiriiieienienieeieen, 34
(10) MOTORIZED TROLLEY BILL OF MATERIAL ......cooiiiiiiiceeeee 35
(11) TROLLEY FRAME EXPLOSION DRAWING ......ccoooiiiiiiiiieiieiesee e 37
(12) TROLLEY FRAME BILL OF MATERIAL ..ot 38
(13) LIMIT SWITCH EXPLOSION DRAWING .....ccooiiiiiiiiieiie e 39
(14) LIMIT SWITCH BILL OF MATERIAL ...c.ooiiiiietitee e, 39
(15) ELECTRIC EXPLOSION DRAWING ....ccviiiiiieiieie e 40
(16) ELECTRIC BILL OF MATERIAL ..o, 40

26



27



GEAR BOX ASSEMBLY B.O.M

NO. | e DESCRIPTION Q'Y
UC TYPE UD TYPE

01 Gear Case Base 1 1
02 Gasket (A) <t0.8x320x450L> 1 1
03 Key <t12x8x30L> 1 1
04 Bearing <6209> 2 2

Drum Pinion Gear <M3.5x18T> 1
% Drum Pinion Gear <M3.5x17T> 1
06 Key <t20x12x90L> 1 1
07 Key <t20x12x45L > 1 1
08 Key <t6x6x10L> 2 2
09 Transmission Shaft 1 1

Drum Gear <M3.5x62T> 1
10 Drum Gear <M3.5x63T> 1
11 Sleeve <@82xg70x9L> 1 1
12 Pin <g8x15L> 4 4
13 Oil Seal <g80x@105%x12t> 1 1
14 Bearing <6216 Z> 1 1
15 Retaining Ring <R-55> 2 2
16 Bearing <6006 2RS> 1 1
17 Oil Seal <g30xg45x8t> 1 1
18 Needle Bearing <30/20> 1 1
19 Bearing <6014> 1 1
20 O Ring <@20x@26%3> 1 1
21 Lubricant Filling Plug 1 1
” Load Brake Gear <M2.5x51T> 1

Load Brake Gear <M2.5x52T> 1
23 Retaining Ring <S-40> 1 1
24 Spring Washer <M8> 20 20
25 Hex. Recess Bolt <M8x1.25x40L> 10 10
26 Gear Case B 1 1
27 Drain Plug <3/8”PT> 1 1
28 Gasket (B) <t0.8x328x458L> 1 1
29 Bearing <6305> 1 1
30 Key <t8x8x16L> 1 1

28




GEAR BOX ASSEMBLY B.O.M

NO. |\ ieie DESCRIPTION oY
UC TYPE UD TYPE
Load Brake Gear Shaft <M2.5x18T> 1

- Load Brake Gear Shaft <M2.5x17T> 1
32 Friction Plate 1 1
33 Pawl Actuator(A) 1 1
34 Pawl Pin <g30x81L> 1 1
35 Pawl 1 1
36 Intermediate Gear Spacer 2 2
37 End Spacer<g50x@60x9.5L> 1 1
38 Bearing <6205> 1 1
39 Gear Case Cover 1 1
40 Hex. Recess Bolt <M8x1.25x30L> 10 10
41 O Ring <@28x@35x3.5> 1 1
42 Sight Glass < M30x1.5P > 1 1
43 Ratchet Lining Ass'y 1 1
44 Intermediate Gear <M1.75x108T> 1 1
45 Hexagon Headed Bolt <M6x1.0x35> 1 1
46 Nut System <M6x1.0> 3 3
47 Pawl Actuator Ring(B) 1 1
48 Compress Spring 1 1
49 Flat Washer 5 5
50 Hex. Recess Bolt <M6x1.0x60> 1 1
51 Motor Shaft Pinion <M1.75x12T> 1 1
52 Bearing <6204> 1 1
53 Motor Shaft Pinion <M2.0x45T> 1 1
54 Retaining Ring <S-55> 1 1
55 Bearing <6204> 2 2
56 Retaining Ring <S-30> 1 1
57 Connecting Rod Gear <M2.0x45T> 1 1

29




GEAR BOX ASSEMBLY B.O.M

NO. |\ ieie DESCRIPTION oY
UC TYPE UD TYPE
58 Connecting Rod <g35x171> 1 1
59 Key <t3x3x10L> 2
60 Oil Seal <g20x@35%8t> 1 1
61 Limit Pedestal Ass’ y 1 1
62 Limit Pedestal <t5x150x170L> 1 1
63 Limit Switch<Customer Supply> 1 1
64 Screw <M5x0.8x8L> 2 2
65 Chain Wheel <1/4”x15.7L> 1 1
66 Limit Frame <t2x45x205L> 1 1
67 Hex. Recess Bolt <M6x1.0x12L> 2 2
Chain Connection <1/4”> 1 1
Chain <1/4”> 0.327M 0.327M

30




NOISOT1dX3 X049 dvaAD (HOLIMS LINIT)AdAL .vaAN.

(ATNO HOLIMS LINIT 8V3AD HOo4) -+

T
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
§

31



GEAR BOX ASSEMBLY B.O.M

PART QTY
NO. NUMBER DESCRIPTION UEATYPE
01 Gasket(A) <t0.8x430x587L> 1
02 Bearing <6213> 2
03 Key <t18x11x40> 1
04 Drum Pinion Gear <M4.5x19T> 1
05 Bearing <6209> 1
06 Spring Washer <M14> 10
07 Hex. Recess Bolt <M14x2.0x50L> 10
08 Key <t25x14x150L> 1
09 Key <t25x14x70> 4
10 Gear Case Base 1
11 Oil Seal <g100xg125%x13t> 1
12 Bearing <6220Z> 1
13 Retaining Ring <R-62> 1
14 Bearing <6007 2RS> 1
15 Drum Shaft 1
16 Oil Seal <g35%@55%11t> 1
17 Retaining Ring <S-60> 1
18 Bearing <6007 Z> 1
19 Drum Gear <M4.5x82T> 1
20 Bearing <6218> 1
21 O Ring <@20x@26x3> 1
22 Lubricant Filling Plug 1
23 Gear Case B 1
24 Pin <g12x@8.5x14L> 4
25 Gasket (B) <t0.8x430x587L> 1
26 Bearing <6308> 1
27 Key <t16x10x30L> 1
28 Load Brake Gear Shaft <M3x21T> 1
29 Friction Plate 1
30 Pawl Actuator (A) 1
31 Hexagon Headed Bolt<M6x1.0x35L> 1
32 Pawl Pin <g35x140.5L> 1
33 Pawl 1
34 Retaining Ring <S-25> 1
35 Drain Plug <PT 3/4”> 1
36 Spring Washer <M12> 20

32




GEAR BOX ASSEMBLY B.O.M

PART QTY
NO. NUMBER DESCRIPTION UEATYPE
37 Hex. Recess Bolt <M12x1.75x65L> 10
38 Load Brake Gear <M3x87T> 1
39 Nut System <M6x1.0> 3
40 Pawl Actuator(B) 1
41 Flat Washer<M6> 5
42 Compress Spring<gl.0-g10.5%@8.5x25L> 1
43 Hex. Recess Bolt <M6x1.0x60> 1
44 Ratchet Lining Ass’y 1
45 Intermediate Gear <M2x120T> 1
46 Intermediate Gear Spacer 2
47 End Spacer<g75xg90x9.5L> 1
48 Bearing <6208> 1
49 Motor Shaft Pinion <M2x14T 1
50 Bearing <6305> 1
51 O Ring <@28x@35%3.5> 1
52 Sight Glass < M30x1.5P > 1
53 Gear Case Cover 1
54 Hex. Recess Bolt <M12x1.75x25L> 10
55 Motor Shaft Pinion <M2.0x60T> 1
56 Retaining Ring <S-80> 1
57 Bearing <6305> 2
58 Retaining Ring <S-35> 1
59 Connecting Rod Gear <M2.0x60T> 1
60 Key <t6x6x15L> 2
61 Connecting Rod <@35x115L> 1
62 Key <t3x3x10L> 1
63 Oil Seal <g25xg40x8t> 1
64 Limit Pedestal Ass’ y 1
65 Limit Pedestal <t5x115x114L> 1
66 Limit Switch<Customer Supply> 1
67 Screw <M5x0.8x8L> 2
68 Chain Wheel <1/4”%x15.7L> 1
69 Limit Frame <t2x45x220L> 1
70 Hex. Recess Bolt <M6x1.0x12L> 2
Chain Connection <1/4”> 1
Chain <1/4”> 0.362M

33




<dMVdd O0d> NOISO1dXd 4O1LON

34



MOTOR ASSEMBLY B.O.M.

NO. | e DESCRIPTION - QY
5T 7.5T
1
01 Flange 1
1
02 Spring Washer <M14> 6 6 6
03 Hex. Recess Bolt<M14x2.0x451> 6 6 6
04 Nut <M14x2.0> 4
Nut <M18x2.5> 4 4
05 Spring Washer <M14> 4
Spring Washer <M18> 4 4
06 Spring Washer <M12> 4 4 4
07 Hex. Recess Bolt<M12x1.75%x40L> 4
Hex. Recess Bolt<M12x1.75%x30L> 4 4
08 Motor Component <Cable Box> ! ) )
1
09 Motor Stator Ass’y 1
1
10 Bearing <6206> 1
Bearing <6307 2RU> 1 1
1
11 Motor Rotor 1
1
12 Bearing<6208 2RU> 1
Bearing<6309 2RU > 1 1
13 Rear Bracket L
1 1
14 Hex. Recess Bolt<M14x2.0x60L> 4
Hex. Recess Bolt<M18x2.5x60L> 4 4
15 Flange !
1 1

35




MOTOR ASSEMBLY B.O.M.

TY
NO. NSQFE;TER DESCRIPTION Q
3T 5T 75T
16 Spring Washer<m8> 3 4 4
17 Hexagonal Bolt <M 8x1.25%25L > 3 4 4
18 Key<t10x8x30L> 1
Key<t12x8x35L> 1 1
] 1
19 Disk Hub
1 1
20 Retaining Ri L
etaining Ring
1 1
1
21 Brake Rotor
1 1
2 Brake Coil Assembly (BFK458-16E DC103V) 1
Brake Coil Assembly (BFK458-18E DC103V) 1 1
23 Hex. Recess Bolt <M8x1.25x70L> 3
Hex. Recess Bolt <M8x1.25x80L> 6 6
1
24 Brake End Cover
1 1
25 Spring Washer <M6> 4 4 4
26 Hex. Recess Bolt <M6x1.0x20L> 4 4 4

36




BOTTOM BLOCK EXPLOSION

38




BOTTOM BLOCK B.O.M

PART QTY
NO. NUMBER DESCRIPTION 3T T e
01 Hex. Recess Bolt <M10x1.5x20L> 4 4 4
02 Spring Washer <M10> 4 4 4
2
03 Bottom Hook Side Cover Ass'y 2
2
Retaining Ring <S-40> 2
04 Retaining Ring <S-45> 2
Retaining Ring <S-50> 2
Sheave <g210x@80 t36> 2
05 Sheave <g210x@100 t36> 2
Sheave <g242x@100 t40> 2
Bearing <63082Z> 2
06 Bearing <6309Z2Z> 2
Bearing <6310Z2Z> 2
Retaining Ring <R-90> 2
07 Retaining Ring <R-100> 2
Retaining Ring <R-110> 2
2
08 Bottom Hook Side Cover 2
2
09 Spring Washer <M8> 6 8 8
10 Hex. Recess Bolt <M8x1.25x20L> 6 8 8
1 Spring Pin <g8x55L> 1
Spring pin <g8x70L> 1 1
Nut <1 3/8” x6UNC> 1
12 Nut <1 3/4” x5UNC> 1
Nut <M52x5.0> 1
Thrust Bearing <51207> 1
13 Thrust Bearing <51209> 1
Thrust Bearing <51211> 1
Bearing Housing <t62x100x191L> 1
14 Bearing Housin <t82x122x205L> 1
Bearing Housin <t82x110x228L> 1
1
15 Bottom Hook 1
1
1
16 Safety Latch Ass’y 1
1

39




TROLLEY FRAME ASSEMBLY




TROLLEY FRAME ASSEMBLY B.O.M

PART Q'TY
NO. NUMBER DESCRIPTION 3T 5T 75T
1
01 Hoist Frame 1
1
02 Coupling(A) < 834x@21x61L > 1 1
Coupling(B) <@34x@21x73L> 1
03 Bearing <6212Z7> 1 1
Bearing <6220 ZZ> 1 1
04 Drum <@218x@194x855> 1 1
Drum <@271x@243x9121> 1 1
Drum Shaft <g30x697L> 1
05 Drum Shaft <g30x670L> 1
Drum Shaft <g35x955L> 1
Coupling(A) <g34x@21x61L> 1
06 Drum Coupling(B) <@34xg21x73L> 1
Coupling <g48x@28x62L> 1
07 Hex. Recess Bolt <M8x1.25x20L> 2 2 2
08 Spring Washer <M8> 4 4 4
09 Keeper <@8.5 P28 16.0x25x50L> 2 2 2
10 Link Equalizer <t8x120x170> 1 1
Link Equalizer <t8x140x230L> 1
1 Washer <g40x@29x3L> 2 2
Washer <g45x@36x3L> 2
12 Equalizer Sheave <g152xg28 t40> 1 1
Equalizer Sheave <g210x@35 t50> 1
13 Sheave Axle <@28x109L> 1 1
Sheave Axle <@g35x119L> 1
14 Hex. Recess Bolt <M8x1.25x20L> 2 2
Hex. Recess Bolt <M8x1.25x25L > 2
15 Load Axle <g35x200L> 1
Load Axle <g35x220L>
16 Nut<1”x 8UNC> 4 4
Nut<l 1/2”x 6UNC> 4
17 Spring Washer <1”> 4 4
Spring Washer <1 1/2”> 4
18 Mounting Bolts <1”x8UNCx380> 2 2
Mounting Bolts <1 1/2”x6UNCx560> 2
19 Hex. Recess Bolt <M8x1.25%20> 8 8 8
20 Spacer Tube < g 42x g26x15L> 4 4
Spacer Tube < g 60.5x g39%x15L> 4
21 Counter Weight Block L L

41




LIMIT SWITCH EXPLOSION

LIMIT SWITCH ASSEMBLY B.O.M

NO. PART DESCRIPTION QrY
NUMBER 3T,5T 75T

01 Lever Arm = .
02 Nut <M12x1.75> 2 2
03 Tube <g30%12.5%15L> 2 2
04 Spring Washer <M12> 2 2
05 Hex. Recess Bolt <M12x1.75%35L> 2 2

Limit Frame <t3.0x30x47L> 1
00 Limit Frame <t3.0x30x62L> 1
07 Spring Washer <M5> 2 2
08 Hex. Recess Bolt <M5x0.8x16L> 4 4
09 Limit Plate <t3.0x40x55L> 1

Limit Plate <t3.0x68x120L> 1
10 Limit Switch 1 1

42




ELECTRIC ASSEMBLY

? ® ®

4

XMR

[REEEEN

VFD FOR VFD FOR

HOISTING TRAVERSING
PS—160BR[600VA]

00~—f=lgle—10

N
I ) S
HEEEEREEEE 5 O

ELECTRIC ASSEMBLY B.O.M.

NO. NS':\/IF\)B-II_ER DESCRIPTION Q3:|I:Y
01 Control Box <650%630%230> 1
02 VFD For Hoisting 1
03 VFD For Traversing 1
04 Transformer PS-160BR[600VA]+FUSE 1
05 No Fuse Breaker C60N 3P16A 1
06 No Fuse Breaker C60N 3P6A 1
07 Magnetic Contactor LC1-D09-F7 2
08 Rectifier BEG-561-255-030 1
09 Varistor 23G471 2
10 Rectifier 1
11 Terminal Blocks 3P 50A IN30BK-C 2
12 Terminal Blocks 3P 30A IN20BK-C 4
13 Terminal Blocks 3P 20A IN13SBK-C 11

43




ELECTRIC ASSEMBLY

? ® ® ®
XMR
VFD FOR VFD FOR [EEEEEN
HOISTING TRAVERSING
I =

ELECTRIC ASSEMBLY B.O.M.

NO. Nllj'l?/IRI;II-ER DESCRIPTION QS-_I-I_Y
01 Control Box <650x630%230> 1
02 VFD For Hoisting 1
03 VFD For Traversing 1
04 Transformer PS-160BR[600VA]+FUSE 1
05 No Fuse Breaker C60N 3P20A 1
06 No Fuse Breaker C60N 3P6A 1
07 Magnetic Contactor LC1-D09-F7 2
08 Rectifier BEG-561-255-030 1
09 Varistor 23G471 2
10 Rectifier 1
11 Terminal Blocks 3P 50A IN30BK-C 2
12 Terminal Blocks 3P 30A IN20BK-C 4
13 Terminal Blocks 3P 20A IN13SBK-C 11

44




ELECTRIC ASSEMBLY

ﬁ) ©) ® ®
XMR
VFD FOR VFD FOR [REESEEN
HOISTING TRAVERSING
=20

ELECTRIC ASSEMBLY B.O.M.

NO. NSI?/IRI;II-ER DESCRIPTION Q;;Y
01 Control Box <650%630%230> 1
02 VFD For Hoisting 1
03 VFD For Traversing 1
04 Transformer PS-160BR[600VA]+FUSE 1
05 No Fuse Breaker 1
06 No Fuse Breaker 1
07 Magnetic Contactor LC1-D09-F7 2
08 Rectifier BEG-561-255-030 1
09 Varistor 23G471 2
10 Rectifier 1
11 Terminal Blocks 3P 50A IN30BK-C 2
12 Terminal Blocks 3P 30A IN20BK-C 4
13 Terminal Blocks 3P 20A IN13SBK-C 11

45




10. Adjust the air gap as follows:
1.Unbolt screws (10).

2.Slightly turn threaded sleeve (9) using a spanner,
- If the air gap is too large , screw them into the stator (7).
- If the air gap is too small , screw them out of the stator (7).
- 1/6 turn change the width of the air gap by approx. 0.15mm,

3.Tighten the screws (10),

BFKA458-12 torques is 9.5 Nm
BFK458-14~18 torques is 23 Nm
BFK458-20 torques is 46 Nm

4.Check air gap again using thickness gauge and if necessary , repeat the adjustment,

BFK458-12~16 air gap is 0.3mm
BFK458-18~20air gap is 0.4mm

5. Recover the brake cover , and using the hoist continue,

Supply voltage selection table

AC voltage Coil rated voltage
3¢ 60Hz 460V DC 103V

46



	PARTS  LIST
	CONTENTS
	We trust that you will find this " ACE " electric wire rope hoist will give you many years of 
	satisfactory service.
	Table 2-1 Specifications
	Table 2-2 Mechanical classification
	 DANGER 
	GEAR BOX ASSEMBLY B.O.M
	GEAR BOX ASSEMBLY B.O.M
	DESCRIPTION
	DESCRIPTION



	DESCRIPTION


	Hex. Recess Bolt <M10×1.5×20L>
	Spring Washer <M10>
	Bottom Hook Side Cover Ass'y
	Retaining Ring <S-40>
	Retaining Ring <S-45>
	Retaining Ring <S-50>
	Sheave <ø210×ø80 t36>
	Sheave <ø210×ø100 t36>
	Sheave <ø242×ø100 t40>
	Bearing <6308ZZ>
	Bearing <6309ZZ>
	Bearing <6310ZZ>
	Retaining Ring <R-90>
	Retaining Ring <R-100>
	Retaining Ring <R-110>
	Bottom Hook Side Cover
	Spring Washer <M8>
	Hex. Recess Bolt <M8×1.25×20L>
	Spring pin <ø8×70L>
	Nut <1 3/8” ×6UNC>
	Nut <1 3/4” ×5UNC>
	Nut <M52×5.0>
	Thrust Bearing <51207>
	Thrust Bearing <51209>
	Thrust Bearing <51211>
	Bearing Housing <t62×100×191L>
	Bottom Hook
	Safety Latch Ass’y
	NUMBER
	DESCRIPTION
	LIMIT SWITCH ASSEMBLY B.O.M
	DESCRIPTION
	DESCRIPTION
	DESCRIPTION






